RYOBI 8-1/4 in.
18 VOLT CORDLESS COMPOUND MITER SAW

MODEL NO. MS181
REPAIR SHEET



RYOBI 18 VOLT CORDLESS COMPOUND MITER SAW
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RYOBI 18 VOLT CORDLESS COMPOUND MITER SAW

MODEL NUMBER MS181

The model number will be found on a plate attached to the motor housing. Always mention the model number
in all correspondence regarding your COMPOUND MITER SAW or when ordering repair parts.
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PART
NUMBER

6620805
3058102
210013019
983513-001
300542003
6886901
983515-001
7736008
6886801
983516-001
7621901
983000-075
983000-075R
02-18-04

DESCRIPTION QTY.
SCREW (M4 X 16 MIM)...eerrveeeeeeeeeeeeeeeesesseseseeseseseseeeeeeeeseeses e seseeseeens 8
SCREW ASSEMBLY (M4 X 12 MM) ..o s 4
MOTOR ASSEMBLY ....oveoeeeeeeeeeeeeeeeeeeee oo seeeees e ees e eeeeeeeeeeeee 1
CONTACT PLATE ..ooeooeeeeeeeeeeeeeeeeeeeeeeeeees e s ses s seeseeeees s ses e 1
"D" HANDLE — HOUSING ASSEMBLY .......oeoveeereeeeeeseeeesseeeeeeeee 1
PIN et e e ee e e e ee e 1
SWITCH TRIGGER -...cooeeeeeeeeeeeeeeeeeeeeeeeeee s e seseseseeee e ses s seeenn 1
RED LEAD ... eee e ee e eeee e 1
SPRING ...t ee e ee e eeee s e s eee e s e eee e see e 1
(WaYot o)== =10 o) N T 1
SWITCH oot eeee e e e ee e 1
OPERATOR'S MANUAL

REPAIR SHEET

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY




RYOBI 18 VOLT CORDLESS COMPOUND MITER SAW — MODEL NUMBER MS181

FIGURE A




RYOBI 18 VOLT CORDLESS COMPOUND MITER SAW — MODEL NUMBER MS181

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your
COMPOUND MITER SAW or when ordering repair parts.

PART
NUMBER

983518-001
976729-001
980137-001
980105-001
980203-001
980136-001
5530301

983519-001
980096-001
980102-001
983520-001
6616914

980113-001
980111-001
983521-001
6887001

9300600

*

*

*

*

*

PARTS LIST FOR FIGURE A

DESCRIPTION QTY.
MITER SCALE ... 1
11V = S 3
NS = = 1
SPRING WASHER.......o.eooveeeeereeeeseeeeeeeeseee. 1
ST = = N 1
SCREW (M5 X 15 mm) PAN HD.................... 1
RUBBER STAND ..o 4
TABLE FRAME........veeeeeeereseeeeseeeeeeeeeseeesenes 1
SPRING WASHER.....coveeeeeeeeeeeeeseeeeeeeeseeee 2
HEX CAP SCREW........iveoreereeeeseesseeeeseeeensees 1
MITER TABLE CLAMP.........oiveveeeerereesereneeenn. 1
LTI Y] =S 1
SCREW (INC. KEY NO. 12) ....voveerereeereneeann. 1
HEX CAP SCREW (M8 X 20 mm).................. 1
==\ [] =SS 1
NUT (SPECIAL) (M8 X 1.25 X 17.5 mm)........1
HEX NUT (MB) ... seeeeseeeeeeeneees 2

KEY
NO.

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

PART
NUMBER

6616916
6447301
160030-400
983522-001
5537201
6881501
6881601
130010-401
980124-001
980131-001
6875901
6384001
6621214
980144-001
980143-001
6953801
5686602

*

DESCRIPTION QTY.
SCREW (M6 X 20 mm) HEX HD. ................... 2
TABLE ..ot 1
SCREW (M4 X 8 mm) FLAT HD..........c.c....... 4
THROAT PLATE ..o 1
SCREW (M10 X 12.7 mm)....cccoeviieeiieneienne 1
COMPRESSION SPRING ........cccoceiiiieieniiene 1
STEEL BALL (6.0 MM) .oooiiiiiiiiieeieereeeiee 1
SCREW (M4 X 8 MM).....cceeiiiiiiiieeiiiea e 1
WASHER .....ooiiiii e 1
MITER SCALE INDICATOR.......cccceiveeeiennee 1
FLAT WASHER ... 1
LOWER BLADE GUARD ......cccccoceeeieeeieene 1
SCREW (M4 X9 Mm)....cccevriiiiiiiieiiee e 4
NO HANDS LABEL........ccociiiiiieeiiceee e 2
LINE LABEL.....cooiiiiieeie e 2
EXTENSION RAILS.......ccoiiieieeeee e 2
WING SCREW ... 2

* STANDARD HARDWARE ITEM — MAY BE PURCHASED LOCALLY




RYOBI 18 VOLT CORDLESS COMPOUND MITER SAW — MODEL NUMBER MS181

FIGURE B




RYOBI 18 VOLT CORDLESS COMPOUND MITER SAW — MODEL NUMBER MS181

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your
COMPOUND MITER SAW or when ordering repair parts.

PARTS LIST FOR FIGURE B

KEY  PART
NO. NUMBER DESCRIPTION QTY.
1 980116-001 WASHER (IM8) ..o veeeeeeeeeee e ee e ees e eeeeeee e s eee s ee e eeeeee e e e eee e s eees e ee e ee s e s eeseeeseseeaees e es e se s eeeereseeeseseseeese 2
2 980117-001 * BOLT (M8 X 25 MM) HEX HD. «...oeeoveeeeee et s eeeeeeeeseseseeee e s se e eeseseseseseesseees e eeseseseeeseseseeesess s 2
3 589011-007 WWASHER ..ottt ee e e e eeeeees e s e s ee e eeeeee e e e ses e s et ee e ee s e st eeeeeesesee e ee e es e eesereseeeseeeeeer e 1
4 568206-003 PIVOT SHAFT .ottt e e e et ee et e e s s eseees e ee et ee e eeseeeeeeeseeeseees et eees e ee e seseseserenes 1
5 588058-006 5 BOLT (M0 X 20 MIM) 1ot eees e s e s es e e e s e ee e ee s e e eeseseseeeseees e ee s eeseeeseeeseeeseeseeseeseees 1
6 980101-001 WASHER (IMT0) .o ses e eeeeeesee s e s ee e eeeeeeseseeeseseseseees e ee e ee s eeseeeeeeesesesaees e es e se s eeeeseseeeseseseeese 1
7 350308-303 FLAT WASHER ...t e e ee e et e s ee e e ee e e e seseeeseeeseeee et ee e eeseeeeeeeseeeseees et ees e ee e seeeseseseresenes 1
8 980120-001 BEVEL LOCK KNOB.......oeeoveeeeeeeeeeeeeeseees e s eeeeeeseseeeeeseees st se e eeseseseeee st es st eeseeseseeeseseseeeseeeseeseesseesesesesenenes 1
9 6447001 SUPPORT BRACKET ..ottt s e es e s e ee e e s e et eeeees e es et ee e ee s e s ees et eeeseesees e 1
10 6881801 5 HEX NUT (MT2) 1ot s e ee et e e e e eeseseseees e s ee s eeseeeseeeseeeseeeeeeseseees 2
11 6881701 FLAT WASHER ...t ee e et s ee e ee e e seeeeeseees e ee et se e seseseeeeeseeeseeeseeeeees e ee e sesesereneees 1
12 976729-001 RIVET .ot eee e e e e e e st e e e e e e ee e ee e ee e e e e sese e e eee e ee et ee e ee e eeeeeeeeeeeeeee et e eereeenes 2
13 980125-001 BEVEL SCALE INDICATOR . .....ceoveeeeeeeeeeeee s eeeeeeeeeeeeseeees st s seseseseeseeesseees st sseeseeeeeseseseeseeeseeesess e sesesesenenes 1
14 568410-000 TENSION SPRING ...t eeeeeeeeeeeeeeseees st e e se e eeeeseseeeseeeseeet et ees e seseseseseseeeseeeseesseesseseeeeeeeeeeesereees 1
15 130010-401 5 SCREW (M4 X 10 M) oot eeee e s s seeeeeseses e e e e s ee e ee s eeeeeeseseseeeseees e ee s eeseeeseeeseeeseeeeesseseeene 2
16 980124-001 WWASHER ...ttt ee e e e e e eeeseeeeeee s ee e ee e e e e e e ees e s ee e ee e eeseeeseeeeeeeseseeeeee e es e se e eeseeeseeereeeeeer e 2
17 980127-001 BEVEL SCALE ...ttt eeee et et e e seeee et e s et ee e ee e eseeee et ee et ee e e eeeeseeee e s eeeseeeeesseesesesesenenes 1
18 980128-001 PIVOT SUPPORT ..ottt et eeeeeeeeeeee st ee e es e eeesese et eees e ee et ee e eeseeeeeeeseeeseees et ees e ee e seeeseserenes 1

* STANDARD HARDWARE ITEM — MAY BE PURCHASED LOCALLY
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FIGURE C




RYOBI 18 VOLT CORDLESS COMPOUND MITER SAW — MODEL NUMBER MS181

(
The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your
COMPOUND MITER SAW or when ordering repair parts.

PARTS LIST FOR FIGURE C
KEY PART KEY PART

NO. NUMBER DESCRIPTION QTY. NO. NUMBER DESCRIPTION QTy.

1 5541401 GUARD ROLLER........cccotieieeiieiee e 1 23 6881401 “E"RING (EB) .eeeeeeeieieeeeeieeee e 1

2 6889201 PUSH NUT ... 1 24  983525-001 LOGO PLATE ...oveeeeeieee e 1

3 976507-001 WASHER (M5) ....cooiiiiiieee e 2 25 984044-001 DATA PLATE ...t 1

4 980091-001 * SCREW (M5 X 10 mm) PAN HD................. 1 26 983527-001 CARRYING HANDLE .......ccoooviiieeeiiieeeee 1

5 983523-001 LABEL.....coeiiieiieeee e 1 27 6620805 SCREW (M4 X 16 MM)...c.ccovcviereeiiieeeeenee 2

6 589015-001 * SCREW (M6 X 10 mMM)......eeeveeiiieeeeeiieennn, 1 28 983528-001 WARNING LABEL .......oooviiiieieieeeee 1

7 984042-001 BLADE GUARD BRACKET ASSEMBLY .....1 29 6383901 ‘U7 CLIP e 2

8 984043-001 LOWER BLADE GUARD 30 5532601 DEFLECTOR ......ooiiiiiee e 1

(INC.KEY NOS. 1 &2) eoeeiviieeeeeiieee e 1 31 3000325 OUTPUT SHAFT ASSEMBLY .......ccccovveeenne 1

9 578406-003 * SCREW (M5 X 9 mMmM)...ccccvviireeiiieee e, 1 32 6379001 BEARING PLATE........ccocce i 1

10 6876501 LOCK NUT (M5 X 7.5 mm)....ccccccevcrrrrnennnnen. 1 33 6446702 BLADE WASHER .......coociiiieee e 2

11 el SAW BLADE ......ccoeeee e 1 34 980097-001 BLADE BOLT .....ovveieiiiiiee e 1

12 6621204 * SCREW (M4 X 16 MM) PAN HD.................. 2 35 980095-001 PIVOT PLATE ....ooviieiieeee e 1

13 980172-001 * SCREW (M5 X 15 mMM)....ccceevveeiiieeeecciieenen, 1 36 980100-001 SCREW ( (M4 X 8.5 mm) PAN HD............... 1

14 980171-001 STOPPER.....coi ittt 1 37 588039-002 RETURN SPRING.......cccceeiiieeeeiieee e 1

15 6621213 * SCREW (M4 X 14.5 mm) PAN HD............... 1 38 588082-005 BLADE WRENCH......ccoccoeiiiieeeeeeee e 1

16 5663301 UPPER GUARD STOPPER ........ccccceenneee. 1 39 1322401 BATTERY PACK (* ITEM NO. 9-11034)....... 1

17 6881201 “O"RING ...t 1 40 1423701 CHARGER (* ITEM NO. 9-11040) ............... 1

18 6214901 STOPPER PIN......ooiiiiiiiieee e 1 41 6887401 HEX KEY (5 MM).cccoiiiiiiiiiiieee e 1

19 578502-003 DUST GUIDE.......ccceiiieeeeeeieee e 1 42 6887301 HEX KEY (6 MM)....cccvviiieiiieee e 1

20 983524-001 DUST BAG (* ITEM NO. 9-23436)................ 1 43 9423032 WARNING LABEL ........ooviiiiiiiiiieeeee 1

21 6617002 * HEX SCREW (M10 X 20 mm) .......cccecuvneeee. 1 44 9601535 HANG TAG......ccoeeeeeeee e 1

22 6881901 *HEX NUT (M10 X 8 MM) ..ooevvieiiiieeeeiieennn, 1 45 555412-000 LOWER BLADE GUARD LABEL................. 1

* STANDARD HARDWARE ITEM — MAY BE PURCHASED LOCALLY
.
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